
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Treatment Technology  
Review and Assessment 

 
Association of Washington Business 

Association of Washington Cities 
Washington State Association of Counties 

 

December 4, 2013 
 
 
 
 

 
 
 
 
 
 
 
  
 
 
 
 
 
 
 
 

500 108th Avenue NE 
Suite 1200 
Bellevue, WA  98004-5549 
(425) 450-6200 

 
  



 

 

 

 



  

Association of Washington Business i 
Treatment Technology Review and Assessment  213512 

Table of Contents 
Executive Summary .............................................................................................................. ES-1 

1.0 Introduction ....................................................................................................................... 1 

2.0 Derivation of the Baseline Study Conditions and Rationale for Selection of Effluent 
Limitations......................................................................................................................... 3 

2.1 Summary of Water Quality Criteria ........................................................................... 3 
2.2 Background .............................................................................................................. 3 
2.3 Assumptions Supporting Selected Ambient Water Quality Criteria and Effluent 

Limitations ................................................................................................................ 4 

3.0 Wastewater Characterization Description ...................................................................... 9 

3.1 Summary of Wastewater Characterization ............................................................... 9 
3.2 Existing Wastewater Treatment Facility ................................................................... 9 
3.3 Toxic Constituents .................................................................................................. 10 

4.0 Treatment Approaches and Costs ................................................................................ 11 

4.1 Summary of Treatment Approach and Costs ......................................................... 11 
4.2 Constituent Removal – Literature Review .............................................................. 11 

4.2.1 Polychlorinated Biphenyls .......................................................................... 11 
4.2.2 Mercury ....................................................................................................... 12 
4.2.3 Arsenic ........................................................................................................ 14 
4.2.1 Polycyclic Aromatic Hydrocarbons ............................................................. 17 

4.3 Unit Processes Evaluated ...................................................................................... 18 
4.4 Unit Processes Selected ........................................................................................ 21 

4.4.1 Baseline Treatment Process ...................................................................... 22 
4.4.2 Advanced Treatment – MF/RO Alternative ................................................. 25 
4.4.3 Advanced Treatment – MF/GAC Alternative .............................................. 29 

4.5 Steady-State Mass Balance ................................................................................... 33 
4.6 Adverse Environmental Impacts Associated with Advanced Treatment 

Technologies .......................................................................................................... 34 
4.7 Costs ...................................................................................................................... 36 

4.7.1 Approach .................................................................................................... 36 
4.7.2 Unit Cost Values ......................................................................................... 37 
4.7.3 Net Present Value of Total Project Costs and Operations and Maintenance 

Cost in 2013 Dollars ................................................................................... 38 
4.7.4 Unit Cost Assessment ................................................................................ 39 

4.8 Pollutant Mass Removal ......................................................................................... 44 
4.9 Sensitivity Analysis ................................................................................................. 45 

5.0 Summary and Conclusions ........................................................................................... 46 

6.0 References ...................................................................................................................... 48 

7.0 Appendices ..................................................................................................................... 52 

 

  



 

ii   Association of Washington Business 
213512 Treatment Technology Review and Assessment 

List of Tables 

Table 1: Summary of Effluent Discharge Toxics Limits ................................................................ 7 
Table 2. General Wastewater Treatment Facility Characteristics ................................................. 9 
Table 3: Summary of Arsenic Removal Technologies1 ............................................................... 14 
Table 4. Contaminants Removal Breakdown by Unit Process ................................................... 21 
Table 5. Unit Processes Description for Each Alternative .......................................................... 23 
Table 6. Brine Disposal Method Relative Cost Comparison ....................................................... 27 
Table 7. Energy Breakdown for Each Alternative (5 mgd design flow) ....................................... 35 
Table 8. Economic Evaluation Variables .................................................................................... 37 
Table 9. Treatment Technology Total Project Costs in 2013 Dollars for a 5 mgd Facility .......... 38 
Table 10. Treatment Technology Total Project Costs in 2013 Dollars for a 0.5 mgd Facility and a 
25 mgd Facility ............................................................................................................................ 42 
Table 11. Pollutant Mass Removal by Contaminant for a 5 mgd Facility .................................... 44 
Table 12. Unit Cost by Contaminant for a 5 mgd Facility Implementing Advanced Treatment 
using MF/RO ............................................................................................................................... 45 
 

List of Figures 

Figure 1. Water Treatment Configuration for Arsenic Removal (WesTech) ................................ 15 
Figure 2. WesTech Pressure Filters for Arsenic Removal .......................................................... 16 
Figure 3. Baseline Flowsheet – Conventional Secondary Treatment ......................................... 24 
Figure 4. Advanced Treatment Flowsheet – Tertiary Microfiltration and Reverse Osmosis ....... 28 
Figure 5. Advanced Treatment Flowsheet – Tertiary Microfiltration and Granular Activated 
Carbon ........................................................................................................................................ 32 
Figure 6. Primary Clarifier Inputs/Outputs ................................................................................... 33 
Figure 7. Greenhouse Gas Emissions for Each Alternative ........................................................ 36 
Figure 8: Capital Cost Curve Comparison for Baseline Treatment, MF/RO, and MF/GAC ........ 43 
Figure 9: NPV Cost Curve Comparison for Baseline Treatment, MF/RO, and MF/GAC ............ 43 
 

List of Appendices 

Appendix A - Unit Process Sizing Criteria 
Appendix B - Greenhouse Gas Emissions Calculation Assumptions  

  



  

Association of Washington Business iii 
Treatment Technology Review and Assessment  213512 

Acronyms 
Acronym Definition 
AACE Association for the Advancement of Cost Engineering 
AOP advanced oxidation processes 
AWB Association of Washington Businesses 
BAC biological activated carbon 
BAP benzo(a)pyrene 
BOD biochemical oxygen demand 
BTU British thermal unit 
CEPT Chemically-enhanced primary treatment 
cf cubic feet 
CIP clean in place 
CRITFC Columbia River Inter-Tribal Fish Commission 
Ecology Washington Department of Ecology 
EPA U.S. Environmental Protection Agency 
FCR fish consumption rate 
g/day grams per day 
GAC granular activated carbon 
gal gallon 
gfd gallons per square foot per day 
GHG greenhouse gas 
gpd gallons per day 
gpm gallons per minute 
GWh giga watt hours 
HDR HDR Engineering, Inc. 
HHWQC human health water quality criteria 
HRT hydraulic residence time 
IPCC Intergovernmental Panel on Climate Change 
kg kilogram 
KWh/MG kilowatt-hours per million gallons 
lb pound 
MBR membrane bioreactor 
MCL maximum contaminant level 
MF microfiltration 
mgd million gallons per day 
mg/L milligrams per liter 
MMBTU million British thermal units 
MWh/d megawatt-hours per day 
NF nanofiltration 
ng/L nanograms per liter 
NPDES National Pollutant Discharge Elimination System 
NPV net present value 
O&M operations and maintenance 
ODEQ Oregon Department of Environmental Quality 
PAC powdered activated carbon 
PAH polycyclic aromatic hydrocarbons 
PCB polychlorinated biphenyls 
PE population equivalents 
PIX potable ion exchange 



 

iv   Association of Washington Business 
213512 Treatment Technology Review and Assessment 

Acronym Definition 
ppm parts per million 
RO reverse osmosis 
SDWA Safe Drinking Water Act 
sf square feet 
SGSP salinity gradient solar pond 
SRT solids retention time 
Study Partners Association of Washington Businesses/Association of Washington Cities and 

Washington State Association of Counties consortium 
TDS total dissolved solids 
TMDL total maximum daily load 
TSS total suspended solids 
UF ultrafiltration 
µg/L micrograms per liter 
USDA U.S. Department of Agriculture  
UV ultraviolet 
WAC Washington Administrative Code 
WAS waste activated sludge 
WLA waste load allocation 
WWTP wastewater treatment plant 
ZLD zero liquid discharge 
 
 



  

Association of Washington Business   ES-1 
Treatment Technology Review and Assessment  213512 

Executive Summary 
This study evaluated treatment technologies potentially capable of meeting the State of 
Washington Department of Ecology’s (Ecology) revised effluent discharge limits associated with 
revised human health water quality criteria (HHWQC). HDR Engineering, Inc. (HDR) completed 
a literature review of potential technologies and an engineering review of their capabilities to 
evaluate and screen treatment methods for meeting revised effluent limits for four constituents 
of concern: arsenic, benzo(a)pyrene (BAP), mercury, and polychlorinated biphenyls (PCBs). 
HDR selected two alternatives to compare against an assumed existing baseline secondary 
treatment system utilized by dischargers. These two alternatives included enhanced secondary 
treatment with membrane filtration/reverse osmosis (MF/RO) and enhanced secondary 
treatment with membrane filtration/granulated activated carbon (MF/GAC). HDR developed 
capital costs, operating costs, and a net present value (NPV) for each alternative, including the 
incremental cost to implement improvements for an existing secondary treatment facility.   

Currently, there are no known facilities that treat to the HHWQC and anticipated effluent limits 
that are under consideration. Based on the literary review, research, and bench studies, the 
following conclusions can be made from this study: 

 Revised HHWQC based on state of Oregon HHWQC (2001) and U.S. Environmental 
Protection Agency (EPA) “National Recommended Water Quality Criteria” will result in 
very low water quality criteria for toxic constituents. 

 There are limited “proven” technologies available for dischargers to meet required 
effluent quality limits that would be derived from revised HHWQC. 

o Current secondary wastewater treatment facilities provide high degrees of removal 
for toxic constituents; however, they are not capable of compliance with water 
quality-based National Pollutant Discharge Elimination System (NPDES) permit 
effluent limits derived from the revised HHWQC. 

o Advanced treatment technologies have been investigated and candidate process 
trains have been conceptualized for toxics removal. 

 Advanced wastewater treatment technologies may enhance toxics removal rates; 
however, they will not be capable of compliance with HHWQC-based effluent 
limits for PCBs. The lowest levels achieved based on the literature review were 
between <0.00001 and 0.00004 micrograms per liter (µg/L), as compared to a 
HHWQC of 0.0000064 µg/L. 

 Based on very limited performance data for arsenic and mercury from advanced 
treatment information available in the technical literature, compliance with revised 
criteria may or may not be possible, depending upon site specific circumstances.  

 Compliance with a HHWQC for arsenic of 0.018 µg/L appears unlikely. Most 
treatment technology performance information available in the literature is 
based on drinking water treatment applications targeting a much higher Safe 
Drinking Water Act (SDWA) maximum contaminant level (MCL) of 10 µg/L. 

 Compliance with a HHWQC for mercury of 0.005 µg/L appears to be 
potentially attainable on an average basis, but perhaps not if effluent limits 
are structured on a maximum monthly, maximum weekly or maximum daily 
basis. Some secondary treatment facilities attain average effluent mercury 
levels of 0.009 to 0.066 µg/L. Some treatment facilities with effluent filters 
attain average effluent mercury levels of 0.002 to 0.010 µg/L. Additional 



 

ES-2   Association of Washington Business 
213512 Treatment Technology Review and Assessment 

advanced treatment processes are expected to enhance these removal rates, 
but little mercury performance data is available for a definitive assessment. 

 Little information is available to assess the potential for advanced technologies to 
comply with revised BAP criteria. A municipal wastewater treatment plant study 
reported both influent and effluent BAP concentrations less than the HHWQC of 
0.0013 ug/L (Ecology, 2010). 

o Some technologies may be effective at treating identified constituents of concern to 
meet revised limits while others may not. It is therefore even more challenging to 
identify a technology that can meet all constituent limits simultaneously. 

o A HHWQC that is one order-of-magnitude less stringent could likely be met for 
mercury and BAP; however, it appears PCB and arsenic limits would not be met. 

 Advanced treatment processes incur significant capital and operating costs. 

o Advanced treatment process to remove additional arsenic, BAP, mercury, and PCBs 
would combine enhancements to secondary treatment with microfiltration 
membranes and reverse osmosis or granular activated carbon and increase the 
estimated capital cost of treatment from $17 to $29 in dollars per gallon per day of 
capacity (based on a 5.0-million-gallon-per-day (mgd) facility). 

o The annual operation and maintenance costs for the advanced treatment process 
train will be substantially higher (approximately $5 million - $15 million increase for a 
5.0 mgd capacity facility) than the current secondary treatment level. 

 Implementation of additional treatment will result in additional collateral impacts. 

o High energy consumption. 
o Increased greenhouse gas emissions. 
o Increase in solids production from chemical addition to the primaries. Additionally, 

the membrane and GAC facilities will capture more solids that require handling. 
o Increased physical space requirements at treatment plant sites for advanced 

treatment facilities and residuals management including reverse osmosis reject brine 
[...]
management directive which states that any confirmed detection of mercury is 
considered to represent a “reasonable potential” to cause or contribute to a water 
quality standards violation of the methyl mercury criteria. The minimum quantification 
level for total mercury is presented as 0.005 micrograms per liter (µg/L) (5.0 
nanograms per liter (ng/L)).   

o The assumed effluent limit for arsenic is taken from EPA’s National Recommended 
Water Quality Criteria (2012) (inorganic, water and organisms, 10-6 excess cancer 
risk). Oregon’s 2011 criterion is actually based on a less protective excess cancer 
risk (10-4). This, however, is the result of a state-specific risk management choice 
and it is unclear if Washington’s Department of Ecology would mimic the Oregon 
approach. 

o The assumption is that no mixing zone is granted such that HHWQC will effectively 
serve as NPDES permit effluent limits. Prior discussion on the impact of the Pinto 
Creek decision, 303(d) impairment and TMDL Waste Load Allocations processes, all 
lend support to this “no mixing zone” condition for the parameters evaluated in this 
study. 

 Consistent with Ecology practice in the evaluation of proposed regulations, the HHWQC 
are assumed to be in effect for a 20-year period. It is assumed that analytical 
measurement technology and capability will continue to improve over this time frame 
and this will result in the detection and lower quantification of additional HHWQC in 
ambient water and NPDES dischargers. This knowledge will trigger the Pinto 
Creek/303(d)/TMDL issues identified above and tend to pressure NPDES permittees to 
evaluate and install advanced treatment technologies. The costs and efficacy of 
treatment for these additional HHWQC is unknown at this time. 



 

6   Association of Washington Business 
213512 Treatment Technology Review and Assessment 

Other elements of the Study Partners work scope, as presented to HDR, must be noted: 

 The selection of four toxic pollutants and development of a baseline effluent scenario is 
not meant to imply that each NPDES permittee wastewater discharge will include those 
pollutants at the assumed concentrations. Rather, the scenario was intended to 
represent a composite of many NPDES permittees and to facilitate evaluation of 
advanced treatment technologies relying on mechanical, biological, physical, chemical 
processes. 

 The scalability of advanced treatment technologies to wastewater treatment systems 
with different flow capacities, and the resulting unit costs for capital and O&M, is 
evaluated. 

 Similarly, a sensitivity analysis on the unit costs for capital and O&M was evaluated on 
the assumption the adopted HHWQC (and effectively, NPDES effluent limits) are one 
order-of-magnitude less stringent than the Table 1 values. 

 



  

Association of Washington Business   7 
Treatment Technology Review and Assessment 213512 

Table 1: Summary of Effluent Discharge Toxics Limits 

Constituent 

Human Health 
Criteria based Limits 

to be met with no 
Mixing Zone (µg/L) 

Basis for Criteria 

Typical 
Concentration in 

Municipal 
Secondary Effluent 

(µg/L) 

Typical 
Concentration in 

Industrial 
Secondary Effluent 

(µg/L) 

Existing 
Washington HHC 

(water + org.), NTR 
(µg/L) 

PCBs 0.0000064 

Oregon Table 40 
Criterion (water + 
organisms) at FCR of 
175 grams/day 

0.0005 to 
0.0025b,c,d,e,f 0.002 to 0.005i 0.0017 

Mercury 0.005 DEQ IMDa 0.003 to 0.050h 0.010 to 0.050h 0.140 

Arsenic 0.018 
EPA National Toxics 
Rule (water + 
organisms)k 

0.500 to 5.0j 10 to 40j 0.018 

Benzo(a)Pyrene 0.0013 

Oregon Table 40 
Criterion (water + 
organisms) at FCR of 
175 grams/day 

0.00028 to 0.006b,g  0.006 to1.9   
 

0.0028 

a Oregon Department of Environmental Quality (ODEQ). Internal Management Directive: Implementation of Methylmercury Criterion in NPDES Permits. 
January 8, 2013. 
b Control of Toxic Chemicals in Puget Sound, Summary Technical Report for Phase 3: Loadings from POTW Discharge of Treated Wastewater, 
Washington Department of Ecology, Publication Number 10-10-057, December 2010. 
c Spokane River PCB Source Assessment 2003-2007, Washington Department of Ecology, Publication No. 11-03-013, April 2011. 
d Lower Okanogan River Basin DDT and PCBs Total Maximum Daily Load, Submittal Report, Washington Department of Ecology, Publication Number 04-
10-043, October 2004. 
e Palouse River Watershed PCB and Dieldrin Monitoring, 2007-2008, Wastewater Treatment Plants and Abandoned Landfills, Washington Department of 
Ecology, Publication No. 09-03-004, January 2009 
f A Total Maximum Daily Load Evaluation for Chlorinated Pesticides and PCBs in the Walla Walla River, Washington Department of Ecology, Publication 
No. 04-03-032, October 2004. 
g Removal of Polycyclic Aromatic Hydrocarbons and Heterocyclic Nitrogenous Compounds by A POTW Receiving Industrial Discharges, Melcer, H., Steel, 
P. and Bedford, W.K., Water Environment Federation, 66th Annual Conference and Exposition, October 1993. 
h Data provided by Lincoln Loehr's summary of WDOE Puget Sound Loading data in emails from July 19, 2013. 
i NCASI memo from Larry Lefleur, NCASI, to Llewellyn Matthews, NWPPA, revised June 17, 2011, summarizing available PCB monitoring data results from 
various sources. 
j Professional judgment, discussed in August 6, 2013 team call. 
k The applicable Washington Human Health Criteria cross-reference the EPA National Toxics Rule, 40 CFR 131.36. The EPA arsenic HHC is 0.018 ug/L for 
water and organisms. 
  



 

8   Association of Washington Business 
213512 Treatment Technology Review and Assessment 

 

 

This page left intentionally blank. 

 



  

Association of Washington Business   9 
Treatment Technology Review and Assessment 213512 

3.0 Wastewater Characterization Description 
This section describes the wastewater treatment discharge considered in this technology 
evaluation. Treated wastewater characteristics are described, including average and peak flow, 
effluent concentrations, and toxic compounds of concern. 

3.1 Summary of Wastewater Characterization 
A general wastewater treatment process and wastewater characteristics were developed as the 
common baseline to represent the existing conditions as a starting point for comparison with 
potential future advanced treatment technologies and improvements. A secondary treatment 
process with disinfection at a flow of 5 mgd as the current, baseline treatment system for 
existing dischargers was also developed. Typical effluent biochemical oxygen demand (BOD) 
and total suspended solids (TSS) were assumed between 10 to 30 mg/L from such a facility and 
no nutrient or toxics removal was assumed to be accomplished in the existing baseline 
treatment process. 

3.2 Existing Wastewater Treatment Facility 
The first step in the process is to characterize the existing wastewater treatment plant to be 
evaluated in this study. The goal is to identify the necessary technology that would need to be 
added to an existing treatment facility to comply with revised toxic pollutant effluent limits. 
Rather than evaluating the technologies and costs to upgrade multiple actual operating facilities, 
the Study Partners specified that a generalized municipal/industrial wastewater treatment facility 
would be characterized and used as the basis for developing toxic removal approaches. 
General characteristics of the facility’s discharge are described in Table 2. 

Table 2. General Wastewater Treatment Facility Characteristics 

Average Annual 
Wastewater Flow, 

mgd 

Maximum Month 
Wastewater Flow, 

mgd 

Peak Hourly 
Wastewater Flow, 

mgd 

Effluent BOD, 
mg/L 

Effluent TSS, 
mg/L 

5.0 6.25 15.0 10 to 30 10 to 30 

mgd=million gallons per day 
mg/L=milligrams per liter 
BOD=biochemical oxygen demand 
TSS=total suspended solids 

In the development of the advanced treatment technologies presented below, the capacity of 
major treatment elements are generally sized to accommodate the maximum month average 
wastewater flow. Hydraulic elements, such as pumps and pipelines, were selected to 
accommodate the peak hourly wastewater flow. 

The general treatment facility incorporates a baseline treatment processes including influent 
screening, grit removal, primary sedimentation, suspended growth biological treatment 
(activated sludge), secondary clarification, and disinfection using chlorine. Solids removed 
during primary treatment and secondary clarification are assumed to be thickened, stabilized, 
dewatered, and land applied to agricultural land. The biological treatment process is assumed to 
be activated sludge with a relatively short (less than 10-day) solids retention time. The baseline 
secondary treatment facility is assumed not to have processes dedicated to removing nutrients 
or toxics. However, some coincident removal of toxics will occur during conventional treatment. 



 

10   Association of Washington Business 
213512 Treatment Technology Review and Assessment 

3.3 Toxic Constituents 
As described in Section 2.3, the expectation of more stringent HHWQC will eventually trigger 
regulatory demands for NPDES permittees to install advanced treatment technologies. The 
Study Group and HDR selected four specific toxic pollutants reflecting a range of toxic 
constituents as the basis for this study to limit the constituents and technologies to be evaluated 
to a manageable level.  

The four toxic pollutants selected were PCBs, mercury, arsenic, and BAP, a polycyclic aromatic 
hydrocarbon (PAH). Mercury and arsenic are metals, and PCBs and PAHs are organic 
compounds. Technologies for removing metals and organic compounds are in some cases 
different. Key information on each of the compounds, including a description of the constituent, 
the significance of each constituent, proposed HHWQC, basis for the proposed criteria, typical 
concentration in both municipal and industrial secondary effluent, and current Washington state 
water quality criteria, are shown in Table 1. It is assumed that compliance with the proposed 
criteria in the table would need to be achieved at the “end of pipe” and Ecology would not permit 
a mixing zone for toxic constituents. This represents a “worst–case,” but a plausible assumption 
about discharge conditions. 

 



  

Association of Washington Business   11 
Treatment Technology Review and Assessment 213512 

4.0 Treatment Approaches and Costs 
4.1 Summary of Treatment Approach and Costs 
Two advanced treatment process options for toxics removal for further evaluation based on the 
characterization of removal effectiveness from the technical literature review and Study Group 
preferences. The two tertiary treatment options are microfiltration MF followed by either RO or 
GAC as an addition to an existing secondary treatment facility. Based on the literature review, it 
is not anticipated that any of the treatment options will be effective in reducing all of the selected 
pollutants to below the anticipated water quality criteria. A summary of the capital and 
operations and maintenance costs for tertiary treatment is provided, as well as a comparison of 
the adverse environmental impacts for each alternative. 

4.2 Constituent Removal – Literature Review 
The evaluation of treatment technologies relevant to the constituents of concern was initiated 
with a literature review. The literature review included a desktop search using typical web-based 
search engines, and search engines dedicated to technical and research journal databases. At 
the same time, HDR’s experience with the performance of existing treatment technologies 
specifically related to the four constituents of concern, was used in evaluating candidate 
technologies. A summary of the constituents of concern and relevant treatment technologies is 
provided in the following literature review section. 

4.2.1 Polychlorinated Biphenyls 
PCBs are persistent organic pollutants that can be difficult to remove in treatment. PCB 
treatment in wastewater can be achieved using oxidation with peroxide, filtration, biological 
treatment or a combination of these technologies. There is limited information available about 
achieving ultra-low effluent PCB concentrations near the 0.0000064 µg/L range under 
consideration in the proposed rulemaking process. This review provides a summary of 
treatment technology options and anticipated effluent PCB concentrations. 

Research on the effectiveness of ultraviolet (UV) light and peroxide on removing PCBs was 
tested in bench scale batch reactions (Yu, Macawile, Abella, & Gallardo 2011). The combination 
of UV and peroxide treatment achieved PCB removal greater than 89 percent, and in several 
cases exceeding 98 percent removal. The influent PCB concentration for the batch tests ranged 
from 50 to 100 micrograms per liter (µg/L). The final PCB concentration (for the one congener 
tested) was <10 µg/L (10,000 ng/L) for all tests and <5 µg/L (5,000 ng/L) for some tests. The 
lowest PCB concentrations in the effluent occurred at higher UV and peroxide doses. 

Pilot testing was performed to determine the effectiveness of conventional activated sludge and 
a membrane bioreactor to remove PCBs (Bolzonella, Fatone, Pavan, & Cecchi 2010). EPA 
Method 1668 was used for the PCB analysis (detection limit of 0.01 ng/L per congener). Influent 
to the pilot system was a combination of municipal and industrial effluent. The detailed analysis 
was for several individual congeners. Limited testing using the Aroclor method (total PCBs) was 
used to compare the individual congeners and the total concentration of PCBs. Both 
conventional activated sludge and membrane bioreactor (MBR) systems removed PCBs. The 
effluent MBR concentrations ranged from <0.01 ng/L to 0.04 ng/L compared to <0.01 ng/L to 
0.88 ng/L for conventional activated sludge. The pilot testing showed that increased solids 
retention time (SRT) and higher mixed liquor suspended solids concentrations in the MBR 
system led to increased removal in the liquid stream.  

Bench scale studies were completed to test the effectiveness of GAC and biological activated 
carbon (BAC) for removing PCBs (Ghosh, Weber, Jensen, & Smith 1999). The effluent from the 



 

12   Association of Washington Business 
213512 Treatment Technology Review and Assessment 

GAC system was 800 ng/L. The biological film in the BAC system was presumed to support 
higher PCB removal with effluent concentrations of 200 ng/L. High suspended sediment in the 
GAC influent can affect performance. It is recommended that filtration be installed upstream of a 
GAC system to reduce solids and improve effectiveness. 

Based on limited available data, it appears that existing municipal secondary treatment facilities 
in Washington state are able to reduce effluent PCBs to the range approximately 0.10 to 1.5 
ng/L. It appears that the best performing existing municipal treatment facility in Washington 
state with a microfiltration membrane is able to reduce effluent PCBs to the range approximately 
0.00019 to 0.00063 µg/L.  This is based on a very limited data set and laboratory blanks 
covered a range that overlapped with the effluent results (blanks 0.000058 to 0.00061 µg/L). 

Addition of advanced treatment processes would be expected to enhance PCB removal rates, 
but the technical literature does not appear to provide definitive information for guidance. A 
range of expected enhanced removal rates might be assumed to vary widely from level of the 
reference microfiltration facility of 0.19 to 0.63 ng/L.   

Summary of PCB Technologies 

The literature review revealed there are viable technologies available to reduce PCBs but no 
research was identified with treatment technologies capable of meeting the anticipated 
human health criteria based limits for PCB removal. Based on this review, a tertiary process 
was selected to biologically reduce PCBs and separate the solids using tertiary filtration. 